(
I0)SCAVEIRADIO, aqﬁggg§§g;

:‘ V ‘
4| k B3
A A0

7

L s &

s
e N

struction Manual




Specification / EBIEIE

BEFORE YOU START

Before building and operating your KIT-M4 PRO, you must read through all of the assembly instructions of this instruction manual and fully understand them
to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.

Make sure you review this entire manual. We cannot accept your KIT-M4 PRO for return or exchange after it has been partially or fully assembled.

#IIITHHIIT

KIT-M4 PRODIAST T ERIFS B RIITIE, BT IRIEEREEURHBIB & HFHIHAY. RO TIHRLTHI BBELRNIA—VEBIFZ L3I0, STV EEEL

HREV, 2TORTEF L BRIMEOTTERLTHS, SYIVORTTESHED TV BURSHEEDLTABE CETHITEEEHN S FEL, B E0D—I5.
TN THEI TRV ELS WROTIM P BFHEF—Y TEELADT. TTRIEETVEY.

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEBRNDYR—

R ICEIT DR BB DHBEE DA B L THBYETH AL OBRICCERIN BB IEHTEICIRACING H R — FF— LD X —)U jp@3racing.com.hk (HAZES
IS IETHA T EVEY, Fle - DT T Mhitp://www.3racing.com hk CIEEFTIER . v M 7y TOERD, 47 3F 10— Y RUFDMOESOEHREECE
WREWEY, BHESERICTRELTHRW R RITAES TEBRUMS O LET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-M4 PRO. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting

directly or indirectly from the purchase, ownership or use of the product.

s

NRDBHIUL T ETFIRIET DRI BURRBAB R BFHIH A T RABBICHRV TV, BURHRE IS ELE FBBAICBVN T WO TEBBTEDZLSICEHEN,
HTEV, i DMREERERT B7c8IT KIT-M4 PROFRAD 7Y 77 L— RV — X &R L THYE L, B=EDER BRACING T v 74 L— RS L4k

DOFE &) ZHENCEEY & GEORIEE T CIcE<EYET, BEEITEEIC SO ERENICRRECIATI L. 2 TORBEAD. BELTED,

mEDRIRU EEEATCRETHTLICEYET,

Tool Included / ®H@micEdHY—Ib: Specifications /| BERZAN Y% :

_ Overall Length/£& : 390mm MAX
fos 31 Overall Width/£1g : 170mm
Wheel Base/HKA—/bR—X : 210mm/225mm
Weight/2fmE= : Approx 1250g

#2000 Oil
#2000 1L

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
ERAREUREIEAE /£y by TR/ £y My TR 7L A ER:

English Version / 3EHR: http://0s.3racing.hk

. Contents
Japanese Version / B#EER:  http://www.3racing-jp.com /B&

Sy 1. Gear Differential Assembly / ¥ 77 7DBYtHF -------------oommee 3
: syl -
TOOI Requred / “ég o / ’b 2 2, Center Gear Adaptor & Solid Axle Assembly / £ 2 —%7 74T 28— &V FPORIVORUT - - - - - 4
3. Front And Rear Suspension Arm A bly/ 7Ot &UT7HRT—LOB T --- §-7
" 1.5mm Hex Wrench
| 1.5mm AmLYF 4. Front And Rear Bulkhead Installation / 70>k & UZINILIAY FOBRHHF -------- 8
'. 2.0mm Hex Wrench
3 2.0mm ABLYF 5.Front And Rear Drive System Assembly / 70/ b & U7 FS AT VAFLOBHF --9 - 10

2.5mm Ball Driver Hex Wrench
2.5mm AAKR—IVES A1/~
4.0mm Phillips Screwdriver
4.0mm 75AKS 45—

5.5mm Nut Driver

5.5mm +vkES4C

Rear Motor Chassis Configuration / U7 E—2—v—3%E

il

6. Front And Rear Shock Tower Assembly / 7~ b & U7 a3y o2 7—0B{HT -- 11 - 13

7.Front And Rear Stabilizer Assembly /70> b & U7 RAZESAH—DE T ---- 14 - 15
g@ 8. Front And Rear Knuckle Assembly / 70>k & U7F v IVOBHF -------- 16 -17
9.0il Damper Assembly / £ —JVE 2V I\—DBYHF - ---------coemee . 18-19

PLIERS WIRE CUTTER
TS514— DA —HyE— 10.RC Unit Installation / RC 1= hODERfdHF - --=-~=--=-ccocmemm o 20-22
11. Front And Rear Body Post Assembly / 700 b & U7 HRF4— KA ORI ------ 23
/7. il —
HOBBY KNIFE SCISSORS Mid Motor Chassis Configuration / SV FE—2—v—5%
HyE— [Pyugz R
12. Wheel Adaptor & Flanged Nut Assembly / R4 —IV 74 7% & 757 IF v bORIHF -------- 24
@ A~—M—— T 1) 13. Parts Include / B4GIEHB/S—Y BAGT&2 ~--=—==~—=—ooomom . 25
BODY REAMER TWEEZERS 13. Parts Include / 3G ICEB/N—Y BAG2 &3 ~ -~ -~ o oo oieeeeo 2
RT1—)—<— SZ TN
7 13, Parts Include / BT EHB/\—Y BAGA &5 &6 - -----mocommmme o 27
| CAGLUE THREAD LOCK 13. Parts Include / B4 Z8HB/X—' BAG6 &7 &8 --------------""c____ 28
| CATIV— Eg ) 13. Parts Include / B4 ST E 8B/ S —Y BAGB &9 -~ - - - === - —omommee o 29




1. Gear Differential Assembly / 7777 QE I

M2 x 9.8mm Pin (2)
L—IMax98mmEY (2)

M2.6 x 8mm Flat Screw (4)
M2.6x8mm 75wy FRY 1 1—(4)
P5 O-Ring (2)

P50U>%(2)

D

SX22\ 10T Bevel Gear 0.8 Pitch (4)
Y 10TANILET08E y F (4)

/0%

L\\\\‘W/{//_

=)

18T Bevel Gear 0.8 Pitch (2)
18TANIVFT708E Y F (2)

— S
NS
2\

©

M3.5x9.5x0.2mm
Spacer (4)
AN—1—(4)

M5.1x15.4x0.3mm
Spacer (2)
AXR—H—(2)

E90071) #20000il

| #2000 e 1%

3.5mm Cross Pin (1)
3.5mm oy OAE> (1)

M10 x 15 x 4mm Bearing (2)
M10x 15 x4mm 7 U > 5 (2)

| o]

Differential Outer Joint (2)
FITI2—=Ta4A4 V(2

|

Cover (1)
38TF7T7H/N—(1)

Gear Differential Housing (1)
RTTFINDIVT(1)

38T Gear Differential Cover -

BTFT7TF7HIN—

GREEN SLIME
(Not Included)
LOEPZEEEN
(RAIIETH

TEVELA. )

-~
~
~

Step 2

Step 1

-~
-~
-~

Differential Outer Joint
FITIRE—=TaqA
M5.1x15.4x0.3mm

Spacer o -7
Zp,\»_..j._ o\ X P Differential Outer Joint
1 . o FITOE—=YaAv bk
, -
o - Gear Differential Housing
P5 O-Ring e P s FTTFINIIVYG
P5OUVY o
A - GREEN SLIME
P  (NotIncluded)
\ﬂ)\ M2 x 9.8mm - JU=Y RS54 L
) - MBIEE TR
len - L TEUE A, )
e _ - M5.1x 15.4x 0.3mm
' Spacer
18T Bevel Gear 0.8 Pitch - AR—H—
18TRANILFT08EYF < 2
- 18T Bevel Gear 0.8 Pitch
a0 18TANIVET08E Y F

#2000 Oil
#2000 4 1)

P5 O-Ring
< P5QU>Y >

<35
M2 x9.8mm
Pin
%{ (557

After installing the 18T Bevel Gear, fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the left diagram.

1BTANIVF 7 2B (& LTctkic. ZROL S IS18TANILF
TEREEDEEFAIWETINIIVIDRICANTEE L.

10T Bevel Gear 0.8 Pitch y
Step 3 10TRAIVET708E Y F
M3.5x9.5x 0.2mm :g”g”g_" i
M3.5x 9.5 x0.2mm Spacer > 0004 1)
Spacer i ANR—H—
ZNR—H— 3.5mm Cross Pin
35mm2AaZREY

__________ 10T Bevel Gear 0.8 Pitch
M2.6 x 8mm 10TRNILFT08E Y F
Flat Screw

73y bRV a—

-
After installing the 10T Bevel Gears, fill

Differential Housing with enough oil to

completely cover the Cross Pin as shown

in the above diagram. Slowly rotate the

Outer Joint to remove any air bubbles

trapped under the Bevel Gears.

10TANIVH 7 Z Y E LTI,

ERADLS I/ ORE Y EHEDFEF IV E

TINTGIVITORIEANTEEL,

ANIVFTORICAENRBERY 518

L K792 —Jaq4 v rEp2{YERLTLEEL,

M10x 15 x 4mr
Bearing
~TFYG

Gear Differential Gasket
FTTIHRTY b+

M10x 15 x 4mm

Bearing

~7YT
Assembled View
43I




2. Center Gear Adaptor & Solid Axle Assembly / €/2—F772 72— &Yy 7R IVOBTF

M2 x 9.8mm Pin (2)
—Imax98mmE> )

M3 x 6mm Flat Screw (1)
M3x6mm 75w PRI U 1—(1)

M3 x 6mm Button Screw (3)
M3x6mmREZ XYY 12— (3)

3MM Flat Head Washer (1)
SBMM 735wy Ay FOw v —(1)

M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm <L (1)

M10 x 15 x 4mm Bearing (2)
M10Xx 15 x4mm A7 U > 45 (2)

=]

Solid Axle Outer Joint (2)
YUy bTIRIVTI2—=Ta4> k(2

Il I©

M5 x 21.4mm Center Shaft (1)
M5x214mmtE>Z2—+v 7 k(1)

Bearing Holder- A (1) /B (1)
R7UVTRIVE—-A(1)/B(1)

(]

Front Solid Axle (1)
A=A WAVRR ks §1 7§ )]

38T Pulley (1)
38T 7—1U—(1)

Spur Gear Adaptor (1)
AN—=FTT7ZT2—(1)

38T Pulley
38T 7—1)—

M3 x 6mm

Button Screw

KRYRYU2— /ﬂ
M2x9.8mm
Pin

[«
M10x 15x4mm
Bearing
R7YY
Solid Axle Outer Joint
Bearing Holder - B ,%E_‘_-—L

TPV TRIVE—-B

Zarvty)y 7R

1

YUY bTORIVT 2= 34> b

Assembled View

Solid Axle / YUy 7RIV

Bearing Holder - A
NTV) 2 TRIVE—-A

M10x 15 x 4mm
Bearing
7PUYG

Solid Axle Outer Joint
YUY bT9AVTIR—TaAq b

Spur Gear Adaptor / RIN—F 772 T Z—

Assembled View
4B [

M3 x 6mm
Flat Screw
7Z5Y bR a—

) M2 x 5mm
X 2 Flat Screw
725y bR )a2—

M5x 10 x4mm
Bearing
7YY

M5x7x0.2mm

M2 x 5mm Shim
Flat Screw L4
75y ROV 21—

Q

3MM Flat Head Washer
3IMM 75w bAy ROy —

Aluminium Gear Adaptor
TIVEFTTHLTZ—

Spur Gear Adaptor
Y= FTTHETE—

20T 7—U—

M2 x5mm
Flat Screw
75y bR )a2—

M5 x 10 x4mm
Bearing
7V

M5 x21.4mm
Center Shaft
A= T b

‘‘‘‘‘‘

Assembd View
A= A

-4 -



3. Front And Rear Suspension Arm Assembly / 70>/ F & U773 X7 — LD T

@ Front Suspension Arm / 70>k -3 27—L
U Left / #fl

M3 x 8mm Set Screw
M3x8mmty A Ja—
M1.6 x 5mm Socket Screw (4)
M1.6x5mm VY F XY 21— (4)
M3 x6x Tmm M1.6 x 5mm Socket Screw
' Spacer M1.6x5mm Y4y bASYa1—
AR—tf—
M3 x 8mm Set Screw (4) Sibkn Bylifond Latid ?/
M3x8mm -ty F 251 1— (4) 5.8mmF—)LRZ Y KL=55

©ll I @ f

I
M3 x 6 x Tmm Spacer (4)
M3 x 6 x Tmm AX—H— (4) 2.0mm

@D M3 x 38.5mm
Pin
E>
M3x6x 1mm
Spacer
AR—H—

M3 x 6 x 2mm Spacer (2)
M3 x 6 x2mm AXN—H— (2)

©

M3 x 6 x 7mm Spacer (2)
M3x6x7mm AN—4— (2) Front Suspension Arm

@“Il A= i ST N
Anti-Roll Bar Holder

4.8mm Ball Stud (2) AZES AT
48mm R—JLAZ v K (2)

Note : Please repeat steps for Right Side assembly.
TEE  BRIOMEIERTY TERELTEEL,
5.8mm Ball Stud L=5.5 (4)
5.8mm R—JV A% v FL=55 (4)

.. Rear Suspension Arm / U7 - X7 —L
Left / &l
M3 x 8mm Set Screw

M3x8BmmtEy PRS2 a—
Anti-Roll Bar Holder (2) g‘paa)éeérx zmm %
AZEZAF—KRIVE—(2) AR—t—

4.8mm Ball Stud
[ ] 48mmR—IVR &Y F

M3 x 38.5mm Pin (2) ™~ O) Q
M3 x38.5mm £/ (2) ]

I ] ' ..,. 2.0mm
M3 x 46mm Pin (2)

M3 x 46mm E>/ (2)

)

M3 x 46mm
Pin
(<b%

M3x6x7mm
Spacer
AR—H—

Rear Suspension Arm
U7 -HRA7—L

Front Suspension Arm (2)
JaY M YX7—4LQ2) 5.8mm Ball Stud L=5.5

58mmER—bA 2y FL=5.5

O Note : Please repeat steps for Right Side assembly.
THEE BNOBELIIRAT Y TERVIRLTLEEL,

(

(®) Assembled View
43I

Rear Suspension Arm (2)
U7-9xX7—L(2)

-5.



3. Front And Rear Suspension Arm Assembly / 70/ F & U7 H A7 — LD T}

Suspension Mount

M3 x 6mm Flat Screw (9) H2T YV b
M3x6mm 75w X771 1—(9)

g

Pivot Ball (4)
ERy FR—Ib (4)

Suspension Mount (4)
HRITV b (4)

WO o ar il
L] LJ
Front Suspension Mount (1) -
702 FHRTTV (1)

e I
> HDDG

Main Chassis (1)
AL v—(1)

Main Chassis
AV v—

. /

Flat Screw
/ 759 bR Y2~

Front / 72k

Pivot Ball

/®\Pivot Ball

ERY FR—Ib
ERy bR—Ib

Pivot Ball
/_// ERY bR—IV

Front Suspension Mount
A= b 4y g

= Note: After the suspension arms are assembled, they should be
) able to move up and down freely.

h TER  YRAT—LOBFIHAERLE LS. ETOHERE
AL—XFTHTEHLETT.

M3 x 6mm 4
Flat Screw =
S twyya— AHILE




3. Front And Rear Suspension Arm Assembly / 70/ b & Y75 27— LOE{HF

 BAG 2 |
D

M3 x 6mm Flat Screw (1)
M3x6mm 7>y F R a1—(1)

a

Pivot Ball (4)
ERy bR—IL (4)

I\_hﬁﬂi’l&"zl5.!/

J J

Rear Suspension Mount RR+2.5 (1)
U7H AT RR+2.5(1)

Note: Please pay attention when you
assembling the rear suspension
arms, different assembly method
determines the wheelbase.

There are 2 wheelbases you can
choose: 210mm, 225mm .
TEBEVTYRT — LOBRTFITAEE
2BEHHYET. 210m+>225m
DRA—IVR—=RICH IET BDT.
RT4 =B LT FA—JbR—
AEBIRTZTEHNTEET,

Pivot Ball

Pivot Ball
ERy bR—Ib

<

Flat Screw
& 550 2 0yam

ERY bR—IL

/®\ Pivot Ball
ERy bR—L

/®\ Pivot Ball
ERy bR—IL

< .
> &%-*:2:—)‘@

PE==0'59=1)

Note: After the suspension arms are assembled, they should be
able to move up and down freely.

TEE YRAT7-LORNIARELE LS. ETOEES

Rear Suspension Mount RR+2.5 AL—XFHTENBETT,

UT7H 2RI 7 b RR+25

pa val |
T
Q | | o
|
©] ‘ ‘ o
0000 000000 13;\’_) \ )
Assembled View— <o
Az hyA |

|
{ |
| |

|
| l

210mm Wheelbase - Assembled View
210mm RA—JIbX—RAD7 > T1)

0000 OO0 0O0O0O0O0

o) o O

5 PR
Assembled View—  ©°
#H3I [ .

|

225mm Wheelbase - Assembled View
225mm RA —J]UR—=RAD7 > T




4. Front And Rear Bulkhead Installation / 70k & Y7/ IV Ay F BT

| BAG 3
(o

M2.6 x 8mm Button Screw (2)
M2.6x8mmRZ> 25U 1—(2)

Dz

M3 x 15mm Flat Screw (2)
M3x15mm 75y b RO U 21— (2)

Cwm

4.8mm Ball Stud (1)
4.8mm AR—ILZA &Y K (1)

O

4.8mm Ball Stud L=9 (2)
48mm R—)b X2 v K L=9 (2)

©

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm & L (2)

I

4mm Steering Flat Head Washer (2)

0O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x5.6x 1.1mm XR—H—(2)

N

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX b (2)

©

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmAN7 145 (2)

O

M4 x 7 x 2.5mm Bearing (4)
M4 x7x2.5mm A7 1> 45 (4)

OB

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm +v k (2)

i

Steering Arm - L (1) -R (1)
AFT7YUIT—L-L(1)-R()

>

]I i [T ]
O 2zvamz )
Steering Link (1)

ATTYTIVT (1)

4.8mm
Ball Stud L=9
F—IbR Ry FL=9

Steering Arm - L
ATTVIT—I-L

M3 x5x0.2mm
Shim

Nut
F+v bk

Steering Arm-R
ATFT7 VT T7~L-R

4mm Steering Flat Head Washer
Amm AFT UG TS5y b
ANy FTye—

Steering Link
AFTITIY

M6 x5 x2.8mm

M3 x15mm
Flat Screw
753v rRY)a—

S
M4 x7x2.5mm
Bearing
~FUG
% 1 E% %

4.8mm Ball Stud l
48mmF— V2 2y K u

AmRATFT7VT TS5y bAY Ty v —(2)

ERYAN

Assembled View

able to turn freely.

Note : After steering system is assembled, it should be

TERIATTYVIVRT LAOBIHFHERLE LS.
BEEAL—ZXTBTEHLETT.

Front / 7ok

Twist Bar 23mm

M2.6 x 8mm
Button Screw
REVRGV)21—

M3 x 6mm
Flat Screw
75y bR Y2~

VA X FIS—23mm

Front Belt - 435

Button Screw
REZAHY 21—

/

Flat Screw

M4X5.6X1.1mm

Spacer

AN—H— M4x7x2.5mm
Bearing
7V

Zarpk-~Njbk-435

75y rR9YUa—

M6.1 X7.5mm
Post
KRR b

Bulkhead A
NIbo~Ay KA

Lo AY KB

Motor Mount

Flat Screw
75y bR a—

ﬁ

Note: Before assembly please put S3M435 3.0 Belt between
Bulkhead A & B to facilitate later drivetrain installation.
TEE ULIAY FERYMSIT . 7aY FEY TS
VTN FOBITHEITSIMAISAIL FEANT XL,

_J




5. Front And Rear Drive System Assembly / 707k & Y7 FZ5A4 7V AT LOEfTI}
| BAG 3 |

e

Twist Bar 23mm
WA Z FN—=23mm

TVTTV

Bulkhead A Bulkhead B

Front Belt - 435 (1) JbIAY KA INVIAY KB

783 ANV -435(1)

Rear Belt- 177 (1)
D7 - NIV k-177(1) -
L xsmm

Button Screw
| _ REVRAYYa1—

M2.6 x Bmm
M1.6 x 5mm Socket Screw (2) , Button Screw
M16x5mmVY 7y bR 11— (2) ’:?Uj | [ FEYATUa—
& i ==

(e

M2.6 x 8mm Button Screw (2)
M2.6x8mmRZ AT 1—(2)

D

M3 x 6mm Flat Screw (11)
M3x6mm 75w FRXZ1)a—(11)

I / Rear Belt- 177 \

able to turn freely.
TEE I ATV IVRATLOBIIHAER LE L5,
e BMEEZAL—XTBTENLETY.

M3 x 10mm Flat Screw (1) M3 x 6mm 'J7'~'\“;bl--177
M3x10mm 75w FRAZ D) a2—(1) Flat Screw
725y bRV 2—
Twist Bar 23mm (2)
WA X BFIN—=23mm (2)
Front Belt - 435

TOV AR 435 e /

Front / 7Ok

Motor Mount (1)
TE—A2—<7VF0)

Bulkhead A (2)
NI~y FAQ2

M1.6 x 5mm
Socket Screw
Viory X9 a—

Flat Screw
72y FAT ) a—

Bulkhead B (2)
INIbI Ny FB(2) L o

M1.6 x 5mm
Socket Screw

.(/wr-y FRYY2—




5. Front And Rear Drive System Assembly / 70k & YT K54 7 VAT LD

[

M1.6 x 5mm Socket Screw (2)
M1.6x5mm Yoy bR 12— (2)

Bearing Holder- A (1) /B (1)
NT7VVGERIVE—-A(1)/B(1)

Bearing Holder - A
N7V TRIVE—-A

M1.6 x 5mm
Socket Screw
Yoy koY a1—

z - I3
Bearing Holder - B n\ﬂ AL
7YV IRIVE—-B

M1.6 x 5mm
Socket Screw
Vry bZRo1)a—

Assembled View
4037 X

Default belt tension setting
BENIVMF VY avigsE

Note Position
UETE




6. Front And Rear Shock Tower Assembly / 7O/ F & Y73y 927 —0OH{HF

(m

M3 x 6mm Button Screw (2) M3 x 6mm

M3x6mm RZ>VRX71)1—(2) g;x;tg/n;c;el\jrl_

M3 x 8mm Flat Screw (6)
M3x8mm 75wy FXS Y 1—(6)

@)

M3 x 6 x Tmm Spacer (6)
M3 x 6 x Tmm AX—1— (6)

Front Shock Tower
7arvbyaviro—

O]] 5.8mm Ball Stud /@

58mmR—JLRAZ Y K

5.8mm Ball Stud (2)
58mm AR—IVXZ vy K (2)

Crpwm

4.8mm Ball Stud L=4 (2)
48mmAR—)VRZ Y FL=4(2)

4.8mm Ball Stud L=4
48mm R—/LA 2y FL=4

Assembled View

A= kva M3 x 6 x Tmm Spacer
.-\E_‘L M3 x6x Tmm ZAX—+—

Upper Linkage Mount (2)
TYIN—=U25—I07F(2)

Q'
©
O ~ O Bulkhead Cover B 2A3a)c(e6rx Tmm (@
b Ay FAN—B p

AN—Y— Upper Linkage Mount
Bulkhead Cover A (1) FYNR—=UTr—IIIv b
NIV ~y FAN—A(1)
M3 x 8mm
] Flat Screw
75y bR a—

Note : Please repeat steps for Right Side assembly.
[: THEE  BRIOEIIER T Y T ERYBLTIEE L,

Bulkhead Cover B (1)
NI~y FAN—B(1)

Front Shock Tower (1)
ZAavhk-avo27—1)

M3 x 8mm

Flat Screw Assembled View

759 FRPYa—

A RVARY

-11 -



6. Front And Rear Shock Tower Assembly / 70/ F & U723y 727—0E{1F

([

M3 x 6mm Button Screw (2) M3 x 6mm
M3x6mmKRZ A7) 12— (2) Button Screw

REVAH) 21—
M3 x 8mm Flat Screw (6) 2
M3x8mm 75w R4 1) 21— (6)

Ol

M3 x 6 x Tmm Spacer (6)
M3 x 6 x Tmm AXR—H— (6)

g1

5.8mm Ball Stud (2)

58mm AR—ILAZ Y K (2) 5.8mm Ball Stud

58mmAR—jbAR v F

48mmA—JVRA A F =4 .
4.8mm Ball Stud L=4 (2) Qsierrpbled View
48mm F—JbRZ v FL=4(2) A= eyl

\
3
S
M3 x 6 x Tmm Spacer
O M3x6X Tmm ZAX—+—

Upper Linkage Mount (2)
TYN=U2r—I372F(2)

/_/‘é; (
O ~/ O Bulkhead Cover B (.
INIVIAY K A15—B M3x6xlmm 9

Spacer

Rear Shock Tower
U7-¥3vya7—

N—H— U Linkage Mount
Bulkhead Cover A (1) AR—1 Tgsfr\v_lr:ﬁ/g;_q_/qn?.jy X
NIbI~y FAN—A(1) - —.
Note : Please repeat steps for Left Side assembly. Flat Screw
75y bRV a—

j TR ERIOETIEAT Y TERUELTEE L,
O ™ O

Bulkhead Cover B (1)
NIbo A~y FA/3—B (1)

Rear Shock Tower (1)
U7-avy27—1)

©)

M3 .
el Assembled View
725y bR Ya— ‘?ﬂl—‘zm

-12 -



6. Front And Rear Shock Tower Assembly / 70/ & U723 v727—OW {3

(=

M3 x 6mm Button Screw (8)
M3x6mmKRKZ AT 1) 21— (8)

([

M3 x 8mm Button Screw (8)
M3 x8mm K2V A1) 21— (8)

M3 x 8mm
Button Screw

oo oo

o o —_Jo

Upper Deck (1)
TyiIN—7TvF(1)

M3 x 6mm
Button Screw
REVAY)a1—

Assembled View
4B [

-13 -



7. Front And Rear Stabilizer Assembly /70 F & U7 ZZES 14— DT+

M3 x 3mm Set Screw (4)
M3x3mmty XS 21— (4)

o

4.8mm Ball Stud (2)
48mmAR—IJVRAZ Y K (2)

A

4.75mm Stabilizer Ball (2)
4.75mm X Z ES A H—KR—Jb (2)

[P

Stabilizer Locker (2)
RARZEZA/H—OyH—(2)

Oll

M4 x 7 x 2.5mm Bearing (2)
Max7x25mm~7 15 (2)

=]

4.8mm x 16mm Ball Cap (2)
48mmx 16mm R—jbF v v 7 (2)

1.2mm Stabilizer (1)
1.2mm A2 ES 15— (1)

Front / 7>k

d

Assembled View
A RyARY

1.2mm Stabilizer
1.2mm A2 ES A H—

M3 x3mm
Set Screw
Yy bRV a2—

M3 x3mm
Set Screw
ty RO 2~
Stabilizer Locker
ARESAHF—Ovh—
M4x7x2.5mm
Bearing
eV 2/
4.8mmx 16mm 4.75mm
Bgll Cap Stabilizer Ball
R=ibF vy 7 ARESAHF—F—L

4.8mm Ball Stud
48mmK— bR Z Y K

Note: M3 x 3mm Set screw does not need to

be tighten,just need to slightly touching

the stabilizer.
TEE (M3x3mmty PRI Y a—RRAZESA
HF—E@<OY I LEVTLETL, £y
RV 1—RBREAESAH LB L

ofeb. A—4—T7F, J

Note: After the stabilizer is assembled, it should be able

to move freely.
TER I ATETSAY—0OBMIHER LE LS. 27
—LETOBEERAL—XTREHLETT,




7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES 1 —DRU{FF

M3 x 3mm Set Screw (4)
M3x3mm+ty F X7 a1—(4)

M3 x 10mm Set Screw (2)
M3x10mmtEy FRAZ U 1—(2)

]

4.75mm Stabilizer Ball (2)
475mm A2 ESAHF—KR—I(2)

LD

Stabilizer Locker (2)
ARZESAH—Ovh—(2)

Oll

M4 x 7 x 2.5mm Bearing (2)
M4x7x2.5mmAN7 U5 (2)

CHEE]

4.8mm x 12mm Ball Cap Set (4)
48mmx 12mm R—J)bF v v T I (4)

1.2mm Stabilizer (1)
12mm A2 ES 15— (1)

M3 x3mm

Stabilizer Locker Set Screw
ty bR J21—

ARESAY—Ovh—
M4x7x25mm L

Bearing
~TUVYT

4.8mmx 12mm

Ball Cap Set
bl |VE 8 v AN

1.2mm Stabilizer
1.2mm AZ2ES A H—

CHE2[3FED

Assembled View
2037 X

4.75mm
Stabilizer Ball
RA2ESAHF—K—)V

M3x10mm/l

Set Screw
ty PR Y2—

Omm

4.8mmx 12mm
Ball Cap Set
R=lbFrv Ty b

[ _em i =
=10 Ui
Note: M3 x 3mm Set screw does not need to
be tighten,just need to slightly touching
the stabilizer.
TEE (M3x3mmty FA7 ) 2 —-REAZESA
P—&@<OY 7 LELVTLIEEL, Yy

M3 x3mm
Set Screw FRYU1—RREZES A HF— LB e
€y rR7Ya— kb, A= —T7T.

LI .

Note: After the stabilizer is assembled, it should be able

to move freely.
THEE I ATETSAY-OBRFIHERLE LS, YRT
—LETFOBEERL—XTHTEHILETT.

ORI
o




8. Front And Rear Knuckle Assembly / 700k & Y7 Fv7IVORHF

. M3 x 3mm Set Screw (2)
M3x3mmEy F X5V 21— (2)

M3 x 8mm Button Screw (4)
M3x8mmARKEZ VX7 1) 1—(4)

O:m' 4.8mm Ball Stud (4)

48mm R—JVA 2w K (4)

M5.7 x 4.2mm Flanged Tube (4)
M57x42mm 7S5V IF 21— (4)

M5 x 10 x 3mm Bearing (2)
M5x10x3mmART7 U245 (2)
M5x10x4mm X7 Y 45 (2)
L IT 1

M3 x 16mm Pin (2)
M3 x 16mm E> (2)
T
18mm Turnbuckle (2)
18mm Z—>/\v 7 (2)
[l

21mm Turnbuckle (2)
21Imm Z—=2I\v 7L (2)

M5 x 10 x 4mm Bearing (2)

;

4.8mm x 12mm Ball Cap (2)
48mmx 12mm R—)LF v v 7 (2)

i

4.8mm x 12mm Ball Cap (2)
48mmx 12mm R—JbF v v 7 (2)

S=I

5!

4.8mm x 16mm Ball Cap (4)
4.8mmx 16mm R—JbF v v 7 (4)

o

Knuckle Arm (2)
FyvIIVT7—L4(2)

o]e)

C-Hub-L(1)-R(1)
C-Hub ZfI (1)/&1 (1)

|
| Imm:l i I —zzz—1(o)

SSK Driveshaft (2)
BAFIVvII% T (2

Front Knuckle / Za>vk-+v4ib
Left / £l

R
4.8mm
Ball Stud
R—IVAZY F

M3 x 8mm
Button Screw
REVZAYV)a1—

SSK Driveshaft
HAFIv oI+ T+

C-Hub-L
C-Hub ZR

M3 x 8mm
Button Screw
REVRAY)a1—

M5.7 x 4.2mm
Flanged Tube
709 Fa~7

Knuckle Arm
FYIIVT—L

M5x 10 x 3mm 4.8mm

Bearing Ball Stud

NFYSE R—=IVA &Y F
M5 x 10 x 4mm
Bearing
~FUYY

M5.7 x 4.2mm
Flanged Tube
I750IFa-7

Assembled View
#4037 [

Note : Please repeat steps for Right Side assembly.
THE  ARIOBELIERA Ty TEEIELTIREEW,

21mm Turnbuckle
2imm 22—\ 7)1

4.8mm x 16mm

Ball Cap

R=bF+v7
18mm Turnbuckle
18mm 22—\ o)

- E

4.8mm x 12mm
Ball Cap
R=IFvv7

4.8mm x 16mm
Ball Cap
R=IbFvrv 7

4.8mm x 12mm
Ball Cap
bt I S AV

X2

Samd

4.75mm
Assembled View
4H37

M3 x 16mm Pin
M3 x16mm £/

M3 x3mm
Set Screw

6.1
Ty FRYY2— mm

>

THEE I BHIELRES. BEEAL—XTHTENLET

] Note: After the knuckles are assembled, they should be able
to move freely.
R

== X2

L d

6.1mm

Assembled View
2037 [

ERELELRES. HR7—L4
LTOHERRL—XTET

Note: After installing, it should be able

to move up and down freely.

TEE I ATET7 S —0BHIH
ENBETY,

AN

Note : Please repeat steps for Right Side assembly.
TEE BRIOEIMLIER Ty TERVIRLTIEEL,

X

-16 -




8. Front And Rear Knuckle Assembly / 700 b & U777y 71V DB {FF

BAG b6

M3 x 3mm Set Screw (2)
M3x3mmEy FA7U1—(2)

i

4.8mm Ball Stud (2)
48mm AR—JILA &Y K (2)

©

M5 x 10 x 4mm Bearing (4)
M5x10x 4mm X7 1) V5 (4)

Jl

4mm Universal Shaft Cushion (2)
Amm AZN—HVI v+ T b ov a3 (2)

C_IT 1

M3 x 19.5mm Pin (2)
M3x19.5mm E> (2)

I

18mm Turnbuckle (2)
18mm Z—>I\v 71V (2)

=]

4.8mm x 12mm Ball Cap (2)
48mmx 12mm R—JLF v v 7 (2)

-s

4.8mm x 16mm Ball Cap (2)
48mmxi6mm R—JbF+ v 7 (2)

Universal Shaft - 34mm (2)
A=N—=HIbY % 7 -34mm (2)

Rear Upright (2)
Y77y T54(2)

Rear Up Right / U7 - 79751k
Left / Zfl 18mm Turnbuckle

18mm Z2—>2I\w 71

:@—ﬁm—@ —EERED X2

5.5mm
e o B Assembled View
R=ivFvv 7 R=ibFvv 7 .@E.‘._Zlg]

Universal Shaft - 34mm

4.8mm Ball Stud 2=/—H)b¥+ 7 b -34mm

48mm R—JLAZY F

4mm Universal
Shaft Cushion

4mm 21=/\—H)b
Y¥ITbovvay

Rear Upright
UT7Tv 754k

M5 x 10x 4mm
Bearing
a4/

M5x 10 x4mm
Bearing
~FYG

Note : Please repeat steps for Right Side assembly.
THER  GRIOMEILIRR Ty TEBIELTLEEL,

P
S

‘@‘\, T2 5.5mm

s _—"1]
AL = Z7 =
|‘~r,.’;<’i 'ﬁ\gf‘»‘.‘ ]

& (%

O x>
=~
SRECUST S

M3 x3mm

i Set Screw
M3 x 19.5mm Pin : _
M3x19.5mm E> ty bR

Note : Please repeat steps for Right Side assembly.
THEE BRIOENIIRT v T2 RRLTIEEL,

Note: After installing, it should be able
to move up and down freely.
TER  ATET SAY—-DBFHH
THLELRES, YRAT—L4
EITOBMEERL—ZXTEHT

— ERBETT.
N
/A
2\ S
l_‘\ (&
Assembled View

#H3I N




9. Oil Damper Assembly / 1 IV 5 I\—DEFIF

2.5x6x0.4mm E-Ring (8)
2.5x6x04mmEV ¥ (8)

M2.8 x 1.9mm O-Ring (4)
M2.8x1.9mmOU > % (4)
O-Ring Cover (4)
OV >THIN—(4)

Shock Piston (4 Holes) (4)
a3y PEX MG ER—IV)(4)

M12.5 x 1.5mm O-Ring (4)
M125x1.5mm O >4 (4)

Upper Cover (4)
7y IN—HIN— (4)

Adjustable Ring (4)
"AHEEY T (4)

#350 Oil
#350 A1V

OL

Big Bore Damper Foam (4)
EyIRT7EVIN—T +— L (4)

Ol

Shock Silicon Cap (4)
awvov)aviEyv 7 (4)

O e

M3 x 23mm Shock Shaft (4)
M3x23mm<av o+ 7 b (4)

O

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm RK—)bF v v 7 (4)

Qo

Shock Top Plastic Cap (4)
2av I wITTSRAFYIFY YT (4)

Oil Shock Body (4)
LIV avIRT 1 (4)

Shock Piston (4 Holes)
N avIERF@EF—I)
2.5x6x0.4mm’ﬂ\ M2.8x1.9mm
E-Ring 0O-Ring
T M3 x 23mm ol
EV>Y Shock Shaft S
PERAE A
Bottom Cap
RhLFvryv
2.5x6x04mm
E-Ring .
g 0O-Ring Cover
1
BM oYV HHIN—

Oil Shock Body
AL avIRT«

@ -«

CORRECT
EH

M12.5x 1.5mm
0-Ring
oyry

Adjustable Ring
RE DM

5.8mm x 10.2mm
Ball Cap
bt IVE 2 S04

N

1 l. \ Please Pre-thred the bal end hole by using a M3 Screw.
. 2 2)AVFLIVENNDHIC. RIEMIZAEVTY—IVEE>T. —ER—IbF+ v TR—ILITR Yy TLTLEEL,

1 #350 Ol
#3504 41

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

23y v T MESIWVT. ERA MDY a v I RT 4 —DRETICLTTEL,
EHIEVav Iy 7 MESIVT. 23 v PFMIVEERICRT DL SITEALTLEEL,

2.5lowly compress and extent shock shaft to remove any air bubbles under the piston.
KM by INFEHNBESIE. EXA MY EETIRBBLTTEL. KB ECEZET
EX M OBBESFTTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavIIv 7 MESIVWT. ERM DAY av I RTAORETICLTTEY, HE
THhE. YavIFMIVERRELTTEL, SRfHh3ES. 58<50Yavy
ZRVTTEWL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.

2av VAV F v v TEHBIC. 3y IRT4— KB FFTTEL.
ﬁ\ Upper Cover

— DROFAIVHRNTHRLIODEZORRTT .
TYIN—HIN—

5.Fully tighten the cap and clean off any excess oil.
FrvTEZLoDYBITIZEBOSHT. Rhlct AIVEE>TTEL,

4.8mm Shock Top Plastic Cap ®|
48mm¥av I by TTSR
FyoEeys &)

Big Bore Damper Foam

Shock Silicon Cap EvTRT7 L IN—2
93‘777'):7#V‘y7\@ F—1s ’

INCORRECT
TIERE

CORRECT
IERE

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.
YavIRTa—Ilcyav oy )avFEry

TERYFIFEEEE. PROFAMIVHBENET. ZThIZEEDORRTT.

-18 -




9. Oil Damper Assembly / 11V 5 > IN—DEFF

M1.4x 14 x 20.5mm 5.25T (Green)
Spring
ATV

Aluminum Spring Base Cover 13mm (4) Assembled View -
TIWERTY Y TN=AH=13mm “) zﬂ—‘- ’ Aluminum Spring Base Cover 13mm
md AL FIWIRT Y EA—ZH/—13mm

7t

M1.4x 14 x 20.5mm 5.25T (Green)
Spring (2)
ATV T Q)

M1.4x 14 x 20.5mm 5.5T (Orange)
Spring (2)

ATV 5(2) q
Assembled View
pchya '

M1.4x 14 x 20.5mm 5.5T (Orange)
Spring
RATYVT
Assembled View
— Aluminum Spring Base Cover 13mm
45z FIWZZATU Y FR—AH/—13mm

Assembled View
#H37 [

-19 -




10. RC Unit Installation / RC1=v FOEW{FiF

a

M3 x 6mm Flat Screw (5)

M3x6mm 75w F X7 1) 21— (5)
M3 x 6mm Button Screw (1)
M3x6mmRZ2> X5 2—(1)
M3 x 8mm Flat Screw (5)
M3x8mm 735w XY 11— (5)

Crm

4.8mm Ball Stud (1)
48mm AR—JLAZ Y K (1)

[©)

3MM Flat Head Washer (4)
SBMM 75w bAy FTwy v —(4)

el

18mm Turnbuckle (1)
18mm Z—>2/\v 7L (1)

;I

4.8mm x 16mm Ball Cap (2)
48mmx 16mm R—JLF+v v 7 (2)

Antenna Post (1)
TUTFFRAR()

©
5

Servo Saver_23T (1)
H—Rte1/3—_23T(1)

@)

8mm Servo Post (1)
8mm B —iREKRZX b (1)

—
\l
/
=

o

Servo Mount (1)
H—RIo k()

Servo Plate (1)
H—RTL—F (1)

Antenna and Antenna Rod Head (1)
T &777THOY FAy F(1)

Servo (Not Included)

YRR ETNTEY EEA. )

M3 x 8mm
Flat Screw
75y bRV a1—

4.8mm Ball Stud

3MM Flat Head Washer
MM 75y bAy KDy v —

o

4.8mmR—jLA &y

18mm Turnbuckle
18mm 22—\ 7

4.8mm x 16mm
Ball Cap
R=lbF+vv 7

(T ==

-

3.55mm

Assembled View

M

M3 x 6mm
Flat Screw

75y rzaw—AA

X

M3 x6mm
Button Screw
REIVZHYa1—

=B

4.8mmx 16mm
Ball Cap
R=IvFvv 7

Antenna and Antenna Rod Head
TYTFRTYTFIAY FAYE

Servo Mount
H—RIo b

8mm Servo Post
8mm ¥ —RKZX +

@

Servo Saver_23T
Y—ReAN\—_23T

Antenna Post
TUTFRZ b

M3 x 6mm

Flat Screw

75y bAR7Y)a—

Servo Plate
BY—RIL—b

M3 x 8mm
Flat Screw
725v A9 Ua—

-20 -




10. RC Unit Installation / RC="v FOEXW{FIF

(=

M3 x 6mm Button Screw (2)
M3x6mm KRR XTI 1—(2)

ez

M3 x 14mm Flat Screw (2)
M3x14mm 73wy FRZ U 1—(2)

©l

M3 x 6 x Tmm Spacer (1)
M3 x 6 x Tmm AN—1—(1)

Ol

M3 x 6 x 4mm Spacer (4)
M3 x 6 x 4mm AXX—1— (4)

1©

3MM Flat Head Washer (2)
MM 73w Ay FOw o v —(2)

Double Sided Sticky Tape (1)
mE7T—7 (1)

Double Sided Sticky Tape —<>
mmr—7 =

(Not Included)
(MBERTENTVELA)

48 Pitch 28T Pinion Gear
48y F28TEZF %7

Button Screw
REVZXYJa—

Spacer
AR—t—

M3 x 6 x4mm
Spacer
AR—H—

M3 x 6 x 4mm

Spacer

AR—H—

M3 x 14mm

Flat Screw
= _ 3MM Flat Head Washer

2Fv A MM 75y bAy K7y o —

Receiver (Not Included)
Ly—Nn— (WRIREENTHYERA. )

ESC (Not Included)
ESC (RRITEHEBENTEYEHA. )

Double Sided Sticky Tape
mET—7

Motor
E—F—
M3 x3mm /.
Set Screw
\ vy bR 2—

-21 -



10. RC Unit Installation / RC. =y FOEY{FLF

e

M3 x 6mm Button Screw (2)
M3x6mmRZZAT ) 21— (2)

(e

M3 x 12mm Button Screw (2)
M3x12mmREZ XY 12— (2)

ey

M3 x 15mm Flat Screw (4)
M3x15mm 75wy A9 U a1—(4)

@

Battery Tray Spacer (2)
Ny T )= L—=ZAR—H—(2)

Battery Tray Plate (2)
Ny T —rL—=FL—F(2)

A

O

Battery Mount (2)
Ny TF)—=T7 k(2

Battery Lock (2)

Ny7Fyav o (2)
[T
[ ]

Battery Holder (2)
Ny T —KRIVE—(2)

Battery Lock
NyFuAavy

Battery Tray Spacer

Ry FYU—h L—ZR—4— \é

Battery Mount

Battery Holder
Ny TFYU—FRIVF—

Battery Tray Plate

l\“'y7‘-u—|~l/—7’l/—l~\@

M3 x 6mm
Button Screw
Ry FY—=9> b TRV 2=

i\ M3 x 12mm
Button Screw

REVAyYUa—

i

Battery Lock
NyFyavy

Battery (Not Included)
Ny F)— (BRITREE
hTEYZELEA. )

Battery Tray Spacer

IRy FU =k L—ZR—tf—

M3 x 6mm @\Banew Mount

Button Screw iy 1) S
R2YRH Y 2— RyFU—IU” b

w\hnew Holder
Ny FU—RIbF—

Battery Tray Plate
Ny 7)—rL—TL—F

M3 x15mm

Flat Screw
7Z3v bRz ! !

Assembled View

#H3I X

-22.




11. Front And Rear Body Post Assembly / 781/ b & U7 RF1— KX FOBRYFIF

BAG 9 | BAG 8 Front / 703/ —

Flat Screw
7Y bR a1—

[

M3 x 8mm Flat Screw (6)
M3x8mm 75w X7 1—(6)

-

M3 x 8mm Flat Head Screw (2) .
M3x8mm 75w kAW KX%& 1) 31— |BodyClip

Upper Bumper
TyIN=INVIN—

Foam Bumper
7 F—=LI\VIN—

(Ew 24 A ZDERE) (2) A
) Body Cl i
Body Clip (8) Rrqm Uy -

RT4—9VUv7(8)

Gooooooooooooooooé:Eg:l]

Front Body Post (2)
ZAY M RTa—EKIXF(2)

Front Bady Post
Zay b RT4—RZF

ol
ﬂoooooooooooooooooow

Rear Body Post (2)
D7 -R71—RAF(2)

Upper Bumper (1)
7w IN—INVIN—(1)

Bumper
ININ—
B!\Jmp?r(‘l) M3 x 8mm i ! g M3 x 8mm
INZIN— (1) Flat Screw Flat Screw
75y bR Ya— 279 FAO Y a—
M3 x 8mm
FIaEHead Screw
Foam Bumper (1) ’ Ftvgl;jf:r/;(z)%z))l—
—_ NG Rear Body Post v
74— LNV I8— (1) ik L =
\ \
~—
Body Clip
Rra—oUv7 —~
O




12. Wheel Adaptor & Flanged Nut Assembly / KA —IVT7HZ 7% & 757y FOBRFF

M1.6 x 5mm Socket Screw (4) o
M1.6x5mm Yoy hRSY 12— (4)
—

M2 x 9.8mm Pin (4)
M2x9.8mm E (4)

(4]

b

M2 x 9.8mm Pin
M2x9.8mm E>

M1.6 x 5mm
Socket Screw
Yy b A9 Ya~

Flanged Nut - 4mm (4)
73VTIF v bk -4mm (4)

5mm Wheel Adaptor (4)
smmRA— L7 ET 42— (4)

5mm Wheel Adaptor
SmmiRA—IVT7ELTR—

Flanged Nut-4mm
7237J% vk -4mm
Socket Screw

Vry bR 21—

Flanged Nut - 4mm
752Y%Fy b -4mm

5mm Wheel Adaptor
Smm AL —=IVTET2—
M2 x 9.8mm Pin

M2x9.8mm E>

Note : Please repeat steps for Right Side assembly. g
TR GRIOHEILIER T v TEBRIERL T,

Final Assembled View
BRI




13. Parts Include /| #HG@iIcE2HBIN—Y

M2 x 9.8mm Pin (4)
C— m2x98mm E> (8)

M2.6 x 8mm Flat Screw (4)
M2.6x8mm 75wy b X1 21— (4)

M3 x 6mm Flat Screw (1)
M3x6mm 75wy AT 11— (1)

M3 x 6mm Button Screw (3)
M3x6mmiRZ AT 1—(3)

P5 O-Ring (2)
P50 % (2)

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5x9.5x 0.2mm AN—14— (4)
M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x 15.4 x 0.3mm AR—H—(2)
M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm < L (1)

3.5mm Cross Pin (1)
3.5mmZAaREV (1)

M10 x 15 x 4mm Bearing (4)
M10x15x4mm 7Y >4 (4)

Solid Axle Outer Joint (2)

VI cTORIVT 22— a14>+(2)

jl Differential Outer Joint (2)
TITOE—=TaAL (2

Front Solid Axle (1)
O VDY K790 (1)

0
#2000 Oil
#2000 A1 I

Ol

3MM Flat Head Washer (1)
BMM 735w bAY FTwv v —(1)

10T Bevel Gear 0.8 Pitch (4)
10TRNILF70.8E w F (4)

18T Bevel Gear 0.8 Pitch (2)
18TRNILFT708E Y F (2)

Gear Differential Gasket (1)
FT7TFITHRTY (1)

Bearing Holder-A (1) /B (1)
R7VVTRIVA—-A(1)/B(1)

| ©

M5 x 21.4mm Center Shaft (1)
M5x21.4mm 22—+ 7 b (1)

38T Pulley (1)
38T 7—1—(1)

Spur Gear Adaptor (1)
AN—FTT7ET2—(1)

38T Gear Differential Cover (1)
38TF7F7H/8—(1)

Gear Differential Housing (1)
FTTINIIVT()

Pivot Ball (8)
ERY bER—IL(8)

D- M1.6 x 5mm Socket Screw (4)
M1.6x5mmVY Ty F A7 1—(4)

M3 x 6 x Tmm Spacer (4)
M3 x6 x Tmm AN—14— (4)
M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AN—H— (2)

M3 x 6 x 7mm Spacer (2)

M3 x 6 x 7mm AN—1—(2)
M3 x 38.5mm Pin (2)
| M3 x385mm £ (2)

] M3 x 46mm Pin (2)
M3 x46mm E > (2)

=y

JOD
=

Anti-Roll Bar Holder (2)
RAEZAHF—=KRILE—(2)

o

@)

Suspension Mount (4)
BRIV |k (4)

o

O

Front Suspension Arm (2)
708 HBRA7—L(2)

o

Rear Suspension Arm (2)
7 -3R7—L4(2)

- 25-



13. Parts Include / RIS HBIN—Y

[

M3 x 6mm Flat Screw (10)
M3x6mm 735w XS U a—(10)

M3 x 8mm Set Screw (4)
M3x8mmtwy F X5 a1—(4)

Cfwe

4.8mm Ball Stud (2)
48mm R—JLZA % K (2)

(T

5.8mm Ball Stud L=5.5 (4)
5.8mm R—)VRA &% v K L=5.5 (4)

o

o

o0

LD O

FPH®

ar ] W o orgl[]

—

Rear Suspension Mount RR+2.5 (1)
U7HRAIU> FRR+2.5 (1)

Front Suspension Mount (1)
ZAYVEFRTTUR (1)

O
O o O oo
(o]
O000 OO OOOO0OO
oo
O o O
(o]

Main Chassis (1)
A vI—(1)

Front Belt - 435 (1)
7Y NIV F-435(1)

—

VYUYV

—

Rear Belt-177 (1)
J7-N)b k=177 (1)

]

M1.6 x 5mm Socket Screw (4)
M1.6x5mm V4w X4 11— (4)

(Jom

M2.6 x 8mm Button Screw (4)
M2.6 x8mm KRR X5 1) 21— (4)

D

M3 x 6mm Flat Screw (11)
M3x6mm 735wy PRS2 1) 2—(11)

|z

M3 x 10mm Flat Screw (1)
M3x10mm 73wy FX&1Ua—(1)

|

M3 x 15mm Flat Screw (2)
M3x15mm 75y FRXY1)a—(2)

Cfme

4.8mm Ball Stud (2)
48mm R—ILX R K (2)

O

4.8mm Ball Stud L=9 (2)
48mmA—ILZA &Y K L=9(2)

©

=D
O—~9

Steering Arm-L (1) -R (1)
ATF7V T 7—L-L(1)-R(1)

=

M3 x 5 x 0.2mm Shim (1)
M3 x5x0.2mm < L (1)

OB

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm 7+ k (2)

©

Cazvaz D)
Steering Link (1)
AT7IVTI>5(1)

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmAR71Y 5 (2)

O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x5.6 x 1.1mm ZARX—H— (2)

O

Bearing Holder- A (1) /B (1)

M4 x 7 x 2.5mm Bearing (4) NPYY TRV E—-A(1)/B (1)

M4x7x2.5mmA7 >4 (4)

Ol

4mm Steering Flat Head Washer (2)
AMm RATT7 IV TI75y bAY FTvov—(2)

I

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX b (2)

Bulkhead A (2)
NIV Ay FAQ2)

Twist Bar 23mm (2)
VA X FIN—=23mm (2)

Motor Mount (1)
E—Z2—<72 kM)

Bulkhead B (2)
NILI A~y FB(2)




13. Parts Include / #SulcZ&HB/I\—Y

(=

M3 x 6mm Button Screw (12)
M3Ixemm K2 A7 a1—(12)

[

M3 x 8mm Button Screw (8)
M3x8mmKREZ XS a1—(8)

[k

M3 x 8mm Flat Screw (12)
M3x8mm 75wy F A1) 21— (12)

— Jo
g1

5.8mm Ball Stud (4) 0
5.8mmAR—jVA %2 K (4)

Crpmm

4.8mm Ball Stud L=4 (4)
48mm R—ILZ % v F L=4 (4)

O 0

M3 x 6 x Tmm Spacer (12)
M3 x6 X Tmm AN—H—(12)

Upper Deck (1)
7yIN—TwvE (1)

N\
- .
1 O M

Upper Linkage Mount (4)
TyIN=V2r—=I3o7k4)

Bulkhead Cover_A (2)
NIbo~Ny FAIN—_A(2)

Front Shock Tower (1)
zavbk-avyro—(1)

Bulkhead Cover_B (2)
NIVI A~y FHIN—_B(2)

Rear Shock Tower (1)
U7-2avo27—(1)

M3 x 3mm
Set Screw (8)
Yy F X7V 1—(8)

M3 x 10mm
Set Screw (2)
Ly bRV 21—(2)

1.2mm Stabilizer (2)
1.2mm AZEZ 15— (2)

(e

4.8mm Ball Stud (2)
4.8mmAR—ILAZ Y K (2)

[P

Stabilizer Locker (4)
AZ2EZA4F—0vh—(4)

O]

4.75mm Stabilizer Ball (4)
475mm A2 ES A HF—KR—Jb (4)

Oll

M4 x 7 x 2.5mm Bearing (4)
M4x7x2.5mm 7Y >G5 (4)

C=E]

4.8mm x 12mm Ball Cap Set (4)
48mmx 12mm R—jbF+ v Ty b+ (4)

=

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF+ v 7 (2)

BAG b6

M3 x3mm
Set Screw (4)
ty bR Y 1—(4)

P

M5.7 x 4.2mm Flanged Tube (4)
M5.7x42mm 75 F1—7 (4)

([

M3 x 8mm Button Screw (4)
M3x8mmREZ VX Z ) 21— (4)

@

4.8mm Ball Stud (6)
48mm AE—JVAZ v F (6)

O

Knuckle Arm (2)
FYIIWT—L14(2)

00

1T 1

M3 x 16mm Pin (2)
M3 x 16mm E> (2)

=]

4.8mm x 16mm Ball Cap (4)
48mm x 16mm R—JbF v v 7 (4)

=]

4.8mm x 16mm Ball Cap Set (2)
48mmx 16mm R—JLF v v Tty b (2)

1T ]

M3 x 19.5mm Pin (2)
M3x 19.5mm E> (2)

==l

4.8mm x 12mm Ball Cap (4)
48mmx 12mm R—JbF + v 7 (4)

CHE]

4.8mm x 12mm Ball Cap Set (2)
4.8mmx 12mm R—JbF ¥ v Ty b (2)

C-Hub Left (1)/Right (1)
C-Hub Zf (1)/&1# (1)

Rear Upright (2)
UT77v754 k()

-27 -




13. Parts Include / EGRICZHBIN—Y

=

M5 x 10 x 4mm Bearing (6)
M5x 10 x4mm 771 245 (6)
4mm Universal Shaft Cushion (2) o
4mm AZN—HIo v T oy 37 (2)
18mm Turnbuckle (4)
18mm Z—/\v 7 (4)
RN
M5 x 10 x 3mm Bearing (2) 21mm Turnbuckle (2)

M5x10x3mmA7 Y45 (2) 2Imm 2 —=>I\v 7L (2)

I
| |CI.|MI“IM".E@@:.“J

SSK Driveshaft (2)
BAFZvIIvTF(2)

(o)

Universal Shaft - 34mm (2)
AZN\—Ib v 7 b -34mm (2)

2.5 x 6 x0.4mm E-Ring (8)
2.5x6x0.4mmEY % (8)

M2.8 x 1.9mm O-Ring (4)
M2.8x 1.9mmOV % (4)

#350 Oil
#350 41 IV

ol

Shock Silicon Cap (4)
Yayvov)arvivv7(4)

©

O-Ring Cover (4)
oYY THIN—(4)

o
Shock Piston (4 Holes) (4)
°Q>°Mvaw7EZFVM$—wHM
Big Bore Damper Foam (4)
EvIRT7EAIN—T +—L(4)
~Usn
( )) E_ Bottom Cap (4)
) RELF+v T (4)

Upper Cover (4)
7y IN—FHIN— (4)

Adjustable Ring (4)
AREEUT (4)

M12.5 x 1.5mm O-Ring (4)
M125x 1.5mmOY 45 (4)

O e

M3 x 23mm Shock Shaft (4)
M3x23mm<I 3w I+ 7k (4)

Oil Shock Body (4)
FALIVYa v I RT 1 (4)

(O

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—jbF v v 7 (4)

O

Shock Top Plastic Cap (4)
2av I by TTZAFvIFv v T (4)

Aluminum Spring Base Cover 13mm (4)
FIVERATY G R—Z2H/N—13mm (4)

WMLV

M1.4x 14 x 20.5mm 5.25T Spring (2)
M1.4x14x20.5mm 5.25T 7Y %5 (2)

M1.4x 14 x 20.5mm 5.5T Spring (2)
M1.4x14x20.5mm 55T A7 %5 (2)

[

BAG 8

O

M3 x 6 x Tmm Spacer (1)
M3 x 6 x Tmm AN—H—(1)

©l

M3 x 6 x 4mm Spacer (4)
M3 x 6 x 4mm AX—1— (4)

O

) 3MM Flat Head Washer (6)

M3 x 8mm Flat Screw (5)
M3x8mm 75w bR 21— (5)

T

[

M3 x 6mm
Flat Screw (5)
72y bR VUa—(5)

M3 x 6mm Button Screw (5)
M3 xé6mm RZVZXI1) 2—(5)

|

M3 x 12mm Button Screw (2)
M3x12mmRZ2R91) 1—

3MM 75y bAY FIy v —

|

O

4.8mm Ball Stud (1)
4.8mm R—JLAZ Y K (1)

el

18mm Turnbuckle (1)
18mm Z—>/\v )b (1)

M3 x 14mm Flat Screw (2)
M3x14mm 75w b AT Y 21—(2)

|

M3 x 15mm Flat Screw (4)
M3x15mm 75wy bR 1) 21— (4)

©L

Battery Tray Spacer (2)
Ny T U= L—ZR—H—(2)

elllel

Imll [l
Battery Tray Plate (2)
Ny7FU—rL—=TL—F(2)

o
Battery Mount (2)
(6) Ny FU=IV | (2)

(c=_0)

Battery Lock (2)

NyFuavy(2)
(I

HHllmnumnwmmunuuu

Battery Holder (2)
Ny FV)=RIVE—(2)

D

- 28 -




13. Parts Include / #RiIcEZHBIN—"Y

@ =

An:cenna Post (1) Servo Saver_23T (1)
TPOTFRAR) H—REA1\—_23T(1)

d | ]

Antenna and Antenna Rod Head (1)
TUTF&TTFAOY FAv F(1)

Servo Plate (1)
—R7L—F (1)

QOooooooooooooooo%:l]

Front Body Post (2)
7OV b RF4—KX(2)

Double Sided Sticky Tape (1)
mET—7 (1)

=

4.8mm x 16mm Ball Cap (2)
48mmx 16mm R—JjbF+ v 7 (2)

@)

8mm Servo Post (1)
8mm Y —RRZ k(1)

Servo Mount (1)
—RIUV k()

@‘ I
BAG 9 M1.6 x 5mm Socket Screw (2)
M16x5mm Y45y F A7) a1—(2)
5mm Wheel Adaptor (2) 7~
smm kA —IV7ETE—(2) "
Flanged Nut - 4mm (4)
 — [_ 7Z7TF vy b -4mm (4)

C==

M2x9.8mm M3 x 8mm Flat Screw (6)

Pin (2) M3xBmm 75wy FAZ VU 1—(6)
E> ()
Body Clip (8)
RF1—oUv7(8)
N
M3 x 8mm Flat Head Screw (2) uooooooooooooooooooti
M3x8mm 73w Ay FRAY 1) 21— Rear Body Post (2)
(Ev o514 XDERE)(2) ')7’-71"\‘7!4 —RA Q)

Upper Bumper (1)
7 vIN—I\>INv—(1)

© D

Bumper (1)
INVIN—(1)

Foam Bumper (1)
T A—LININ—(1)

e

M3 x 1T0mm Flat Screw (1)
M3x10mm 75w R a—(1)

B

M3 Lock Nut (1) M5.7 x 5.5mm Flanged Tube (1)
M3IOwvo+w k(1) M5.7x5.5mm 75 I F1—T (1)
Z N
5D
v
Cross Wrench (1)
Cross virench ((11)) ZARLYF (1)
§ e
Sz 1
) b\
Turnbuckle Tuner (1) Ball Link Plier- A (1)

A=y 7 IvFa1—7(1) K—=ILY Vo FS4¥—-A(1)

O

M5 x 7 x 0.2 shim (1)
M5x7x0.2 <L (1)

1©

M3 Countersunk Washer (1)
M3AD 2= 00Ty v—(1)

Ball Cap Socket (1)
R=IbFvvFViorv (1)

.
7

(o b=
Ball Link Plier - B (1)

"=V V9 T54v—-B(1)




DRIVER (B8)

DATE 22 s 1] - 18

—. V.
p SET TIING FINAL POSITION (3380 BEST LAPS (mt:ms0
SFEEET CIRCUIT () PYC
=Y M Place (o) [Jindoor (=) Outdoor (&4h)
' W Track () (/] Asphalt (E#) [] Carpet ()
[l Traction (mz) (] High =) Medium (s) [ Low um)
I10§S CAVENRADIONCON TROIBTOURIN G; (G  MTrackCondition (k) [/ Flat (%) [] Bumpy umsm)
. 0 mm Wheel Hex shock absorber #m% (TN Height
Solid Axle W spool () 5 mm S/ e (Rest5E)
(E#EE ) £ Oil GhRE) 5
BELT TENSION ADJUSTMENT N 425 mm
[JGear @st)| [Erzay Ol L~ #
(/R @ O —_— Piston (=) Camber Angle
TR SMEf °
Wt/g vt Q K [@ 2 3 (@)Holes ( ) 1
o I = - —_———
—— Puddy [ \[Tliow T ) gp02 N LI6A\0 s = 1. Sway Bar (B54ii9)
() 41 —~—| spring zn%) Red
Rolling Shim O 7.2 mm
o APVARTE 49 mm || M1.4x14x205mm
0 mm 1.5 0 mm | 47er —_—
0 mm_ ]| % Droop (HiMiTi2)
2) || Bladder Foam
rﬂ = aEmies) 22 mm
7 mm ; = Yes[] No[v/] | Downstop
! 0 mm SUS. CENTER GARVITY |= = GREEILARD)
| FF CJesnn @sonn 5] Rebound (82) 4 mm
7 mm () O FR J4smm [Asomm |- 0 | —
< Toe Angle ()
Rolling Shim K Notes (fiikf)
0 mm T & !
Gear Diff s 12 O05mm shockabsorber #ms |EEIIIET L
: pool (&%) - : /S _— Ho35)
(B8R iR 38) RO"IHQ Shim D Oil GhimE) (B
[V] Gear (st) 0 i : ' l—% I ¢ 425 5.2 mm
(RmE/ER) "
© Piston (Ez) Camber Angle
10i/1.3g 2 i
g wt/g mm_ /L @ 3 5 e (Shf) .
— | S L7 o
i m -
Spring (e Blue Sway Bar (p5#iig)
Omm 25 ° ! M1.43 145 20.5mm 1.2 mm
50T e ——
Bladder Foam foop {mBire
BT E4) 28 mm
Yes[] No[/] Downstop
Rebound (i) (R PR L)
4 mm
0 %
Toe Angle (%)
Notes (fiik) °
25
T AP
I WIDTH 28 WIDTH £
m 172 /mm 176 Imm
’)t& J WHEEL BASE
a 4 - — 223 mm | WEIGH 72849 ‘ — ¥
~ I oot oo T ocan a8
FRONT G5 REAR (#77)
@[g) Rush I Rush | SpurGear (x##) 702 T 64p PinionGear (EiTs) 43 T
Compound Motor (i HW Bandit 13.5 Battery (mit) /P 6000mAh
[Compound g5 / 36 | (%) ry
. . Servo (fms
l!ﬁnggn Or/gln 0/%‘%) I of/gln (ﬁ‘%) ESC (g;ﬂ) HWXR70 PI'O ( ) KO
- Body (=#3) BLITZ JAZZ Wing (&R) 3Racing High down Force
Wheel origin 5% [ Origin (B8 I 4 T Son i ils
s . s pur inion x 7. :
3 tment Final Drive Ratio (gtt)
[eTreament yoyz [ Moz | ( 45 ):1




DRIVER (#E8)

DATE

7/ e

A\
p SEIT TIINS FINAL POSITION (33erus0 BEST LAPS (im0
SEEET CIRCUIT @)
W Place (tm) [Jindoor (=) [] outdoor (=5
4 i W Track o) [JAsphalt (®#) [ ] Carpet ()
W Traction (mzH) [ ] High (&) [ Medium () [ Low um)
Wi GoAVUE AN @ViARTL TEURIE A7  BTrackCondition ¢stes®) [ |Flat (£8) [ ] Bumpy (@%@
g Solid Axle Clspool mm Wheel Hex l % shockabsorber Zm:% | RELI
S| mmzewm ol [ pr—— 2 —Y | oil Gamm) (Rei5E) -
g [JGear wz)| |prrvay 9 e~ ~ #
= (R /R ) ﬁoﬂ%g oy ‘ Piston (&%) Can(mglﬁgﬁ{\)ngle
%" Wt/g Dupt Yo N\ /T& 2 3 4 Holes
= ° f mm mm |——
= th;gc{é)y [(Juow = ADVAL e [;”T] =——rr - Sway Bar (Fitai2)
Rolling Shim | Spring (#50)
e OF 77 71@) mm | mi
&_ — Droop (HE{712)
| Bladder Foam
J@n = CaEmEES) mi
- Yes[] No[ ] | Downstop
SUS. CENTER GARVITY |= - (RS ILBR )
FF [Jasom [Jsomm |5 Rebound (i) . i
FR [(J4smm [Js.0mm ; | ———
= | ot @) Toe Angle (1)
(AN
Gear Diff [ spool (&) shockabsorber #&E% |ICEAEEL
) Gasezimes) ! Oil GERE) (Re355)
|:|Gear (&) 4 m
(RRE/ER)
Wt/g Piston (;&=%) can(];:gé\;]gle
° pudd 2 3 4 Holes
—  Fuday —
i == | Sy b e
Spring (&%) Ry Bar { )
mi
D TR
T T Bladder Foam Foap (BT
BELT TENSIONADIUSTMENT | | (BT 1548) m
| — Yes[ ] No[ ] Downstop
| Rebound (i (RE LEFRAL)
- mi
D e
4 Toe Angle (R#)
4 Wheel Hex \& Notes (#i&) 9
A A
WIDTH 24 WIDTH £
/mm /mm

(W) WIHILO

Iﬁre Treatment
(k)

Final Drive Ratio (##tt)

( Spur/ Pinion x ): 1

(

) i1

L r \ WHEEL BASE

) \ ) J /mm v
FRONT @®7) REAR )

mgg I I Spur Gear (k) T Pinion Gear (E#T#) T

gg;?g?ound I I Motor (5:&) Battery (@m:t)

!;zg.rt I | ESC (=3 Servo ()

Wheel I I Body (=) Wing (&#®)

(#2)




Spare Parts & Optional Parts /| AN7IN—"Y & AT aFIVis—y

j

B

L

& > 0y
Y = &)
T Y7
3RAC-BS58H5/TE ¥850 3RAC-DPO9 ¥680 3RAC-BE4BI6VZ  ¥250 SAK-A521 ¥510 SAK-A521/B  ¥420 SAK-A526 ¥1350

5.8mm Hex Ball Stud H=5 (4 pcs) Big bore piston 1.1 x 4

5.8mm7ILIR—ILRZY K
f&Z5mm - 4pes

EvIRTEVZN 1.1 x 4

4.8mm Ball Cap Set - 16mm_ V3 38T Gear Diff Set

4.8mm R—jbF+y
TEvhk-16mmV3

BIFTF T4y k

38T Gear Diff Replacement Set
WTFTTTHIN—+ N\
JVJ +3.5mm o0y

38T Front Pulley
BT70 b T—V—

Suspension Mount
YAV

g
SAK-A527 ¥2030 SAK-A529 ¥2540 SAK-A529/A ¥510 SAK-A529/8 ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340 SAK-A530 ¥1690
Bulkhead Steering System Steering Post Steering Spacer M4 x 5.6 x 1.1 Mé x 5 x 2.8 Nut 4mm Steering Flat Head Washer Bylkhead Cover
Iy K AFTUZTVRTL AFTUSTHAL RFTUYVIAN—t = M6X5x2.8F b A ATTY LTIy 1NNy ERIN—=

Max56x1.1

by Bl wEad—

gﬁ%ﬁ

O
e

SAK-AS535 ¥4230 SAK-A536 ¥3050 SAK-A537 ¥680 SAK-M4PO1 ¥5080 SAK-M4P02 ¥680 ¥680 SAK-M4P04 ¥340
Low Profile Big Bore Shock Aluminum Servo Mount Battery Tray Graphite Main Chassis Front Suspension Arm Rear Suspension Arm Extension body posyt Base
O—70771 LYY TIVEHG—RI I b NyF)—kl— TIST7A AL vY—  TOVMFRT—LA UTHRAT— LI IVATVavRTA—
R7avoa7— RAIAR—Z
<>
MO,
52—
SAK-M4P05 ¥340 SAK-MA4P06 ¥680 SAK-M4P07 ¥510 SAK-M4P08 ¥1350 SAK-M4POBA  ¥1520 SAK-M4P09 ¥1520 SAK-MA4P10 ¥2540
Inner Pin M3 x 38.5mm S3M435 Belt For M4 Pro MS x21.4mm Front Gaphite Shock tower Front Gaphite Shock tower Rear Gaphite Shock tower Gaphite Upper Deck
1>F7—EUM3x38.5mm 3RACINGY Y SM7O Main Pulley Shaft 7085771/ 7OV +I5774 b TTZ774 b TI774 b Py =Ty
FAS3M435~ L+ A VT—=)—=v T+ PEV e 9T R I— IvIRI—
SAK-M4P11 ¥680 SAK-M4P12 ¥510 SAK-M4P13 ¥680 SAK-M4P14 ¥680 SAK-MA4P15 ¥1690 SAK-M4P15A ¥850 SAK-M4P16 ¥680
Composite C Hub King Pin Post Knuckle Arm Rear Hub Carrier Rear Swing Shfat 3dmm Rear Swing Shfat 34mm Stabilizer
aVRIYRCNT FUTEVRIS FYIINT— L UTINTF+)T DT ALY T %7 8 34mm UTRAYT 4T R34mm  RZESAH—

Copyright © 2018 World Space CAD Industrial Co., Lid./ E#ElfsgE;iE5y



